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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance
Testing and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance management through
out a project. Our extensive experience with China, Asia Pacific, North America, European, and
international compliance requirements, assures the fastest, most cost effective way to attain regulatory compliance

for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety
Accreditations for Product Certifications
Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada ICFCB, NIST EMC , RF, Telecom
Singapore iDA, NIST EMC , RF, Telecom
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The purpose of this test programmed was to demonstrate compliance of the Solectek Corp, Model: Nano-UHF against the
current Stipulated Standards. The Outdoor Broadband Wireless Radio have demonstrated compliance with the FCC 90Y
2009.

The equipment under test radio operating frequency is
4945MHz to 4985MHz (10MHz)
4950MHz to 4980 MHz (20MHz)

The test has demonstrated that this unit complies with stipulated standards.

EUT Information

EUT :  System, a feature rich, best-in-class wireless solution.

Description SYSTEM FEATURES
* Field proven, MIMO-OFDM modulation allowing high capacity, near
line-of-sight deployment and strong immunity to multi-path.
+ Power over Ethernet (PoE) for simplified cable routing.
* Integrated antenna/radio simplifies installation and eliminates lossy RF
coax runs.
+ Frame aggregation for enhanced data throughput.
+ Line speed QoS packet inspection prioritizes latency sensitive, realtime
data.
* Intuitive Web based user interface and Telnet CLI.
KIT CONTENTS
+ SkyWay Radio (2)
+ External antennas & RF Cables (2 sets)1
+ +48VDC AC-DC Power Supply (2)
* Power over Ethernet (PoE) injector (2)
* Pre-assembled, two-axis mast mounting kit (2)
+ Cath weatherproofing feedthrough (2)
+ Coax/grommet seals
* Documentation CD
+ Warranty and Compliance Card.

ModelNo  SkyWay XL49

Input Power | 120Vac 60Hz

Classification
Per Stipulated : Licensed Non-Broadcast Station Transmitter
Test Standard
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Puroose Compliance testing of Outdoor Broadband Wireless Radio , model
P SkyWay XL49 Module with stipulated standard
Applicant / Client Solectek Corp
Solectek Corp

Manufacturer 6370 Nancy Ridge Drive, #109
San Diego, CA, USA

Laboratory performing the tests SIEMIC Laboratories
Test report reference number SL10032601-SOL-001rev 2.0
Date EUT received 09 April 2010
Standard applied 47 CFR §90: 2009 & RSS111 issue 3 2009
Dates of test (from - to) 11 to 17 April 2010
No of Units: 1
Equipment Category: TNB
Trade Name: Solectek Corp
Model : SkyWay XL49
. . 4945MHz to 4985MHz (10MHz)

RF Operating Frequency (ies) 4950MHz to 4980 MHz (20MHz)
FCCID: KA349WAN3
ICID: 2499A-49WAN3
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The product was tested in accordance with the following specifications. All testing has been performed according to
below product classification:

Licensed Non-Broadcast Station Transmitter

Test Results Summary

Test Standard
Description Pass / Fail
47 CFR Part 90, Part 22: 2010 & RSS119

47 CFR 2.1046, 47 CFR 90.1215 RF Output Power Pass
47 CFR 2,1047, 47 CFR 90 Occupied Bandwidth N/A
47 CFR 2.1049, 47 CFR 90.210 Emission Mask Pass
47 CFR 2.1051, 47 CFR 90.210 Spurious Emission at Antenna Terminals Pass
47 CFR 2.1055, 47 CFR §90.1215 Peak Excursion Ratio Pass
47 CFR 2.1053, 47 CFR §90.210 Field Strength of Spurious radiation Pass
RSS-111, RSS-GEN Section 6 Receiver Spurious Emission Pass
47 CFR §90.1215 Peak Power Spectral Density Pass
47 CFR §90.213 Frequency Stability

PS: All measurement uncertainties are not taken into consideration for all presented test result.

The test has demonstrated that this unit complies with stipulated standards.

Note: The radio utilizes external antenna with a minimum gain 10dBi, external antenna with maximum gain
29dBi and integral antenna with 23dBi gain.
All testing were tested with modulation QPSK
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5.1 Conducted Emissions Voltage

Note: N/A
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5.2 RF Output Power

Conducted Measurement

1. EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
2 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

3 confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 20GHz is £1.5dB.
4 Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi
Requirement(s): 47 CFR § 2.1046 and § 90.1215

Procedures: Power limits.

The transmitting power of stations operating in the 4940-4990 MHz band must not exceed the maximum limits in this section.

(a)(1) The maximum conducted output power should not exceed:

Low power High power maximum
maximum conducted conducted output
Channel bandwidth (MHz) output power (dBm) power (dBm)
1 7 20
5 14 27
10 17 30
15 18.8 318
20 20 33

(2) High power devices are also limited to a peak power spectral density of 21 dBm per one MHz. High power devices using channel bandwidths other
than those listed above are permitted; however, they are limited to peak power spectral density of 21 dBm/MHz. If transmitting antennas of directional
gain greater than 9 dBi are used, both the maximum conducted output power and the peak power spectral density should be reduced by the amount
in decibels that the directional gain of the antenna exceeds 9 dBi. However, high power point-to-point and point-to-multipoint operations (both fixed
and temporary-fixed rapid deployment) may employ transmitting antennas with directional gain up to 26 dBi without any corresponding reduction in the
maximum conducted output power or spectral density. Corresponding reduction in the maximum conducted output power and peak power spectral
density should be the amount in decibels that the directional gain of the antenna exceeds 26 dBi.
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Channel Channel Chaqnel Power- Char.mel Power Total Power
Frequency (MHz) Chain 1 (dBm) Chain 2 (dBm) (dBm)
Low 4945 17.20 17.30 20.26
Mid 4965 17.00 17.20 20.11
High 4985 17.10 17.10 20.11

Refer to the attached plots.
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Channel bandwidth: 20MHz

Channel Channel Chaqnel Power- Char.mel Power Total Power
Frequency (MHz) Chain 1 (dBm) Chain 2 (dBm) (dBm)
Low 4950 17.7 17.70 20.71
Mid 4965 17.0 17.20 20.11
High 4980 17.0 17.20 20.11

Refer to the attached plots.
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5.3 Occupied Bandwidth

Conducted Measurement

1. EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
2 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

3 confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.
4 Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi

Requirement(s): 47 CFR §90

Procedures: The 99% bandwidths was measured conducted using a spectrum analyzer at low, mid, and hi channels.

Operating channel bandwidth: 10MHz

Channel Channel Frequency Chain 1-99% bandwidth | Chain 2-99% bandwidth
(MHz) (MHz) (MHz)
Low 4945 8.53 8.50
Mid 4965 8.50 8.60
High 4985 8.53 8.60

Refer to the attached plots.
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Operating channel bandwidth: 20MHz

Channel Channel Frequency Chain 1-99% bandwidth | Chain 2-99% bandwidth
(MHz) (KHz) (KHz)
Low 4950 16.40 16.45
Mid 4965 16.40 16.45
High 4980 16.45 16.40

Refer to the attached plot
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5.4 Emission Mask

Conducted Measurement

1. EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
Conducted Emissions Measurement Uncertainty

2 All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : April 11 & 17 2010
Tested By : Choon Sian Ooi

Standard Requirement: 47 CFR §90.210

Emission Mask M. For high power transmitters (greater that 20 dBm) operating in the 4940-4990 MHz frequency band, the power
spectral density of the emissions must be attenuated below the output power of the transmitter as follows:

(1) On any frequency removed from the assigned frequency between 0-45% of the authorized bandwidth (BW): 0 dB.

(2) On any frequency removed from the assigned frequency between 45-50% of the authorized bandwidth: 568 log (% of (BW)/45) dB.
(3) On any frequency removed from the assigned frequency between 50-55% of the authorized bandwidth: 26 + 145 log (% of BW/50)
dB.

(4) On any frequency removed from the assigned frequency between 55-100% of the authorized bandwidth: 32 + 31 log (% of
(BW)/55) dB.

(5) On any frequency removed from the assigned frequency between 100-150% of the authorized bandwidth: 40 + 57 log (% of
(BW)/100) dB.

(6) On any frequency removed from the assigned frequency between above 150% of the authorized bandwidth: 50 dB or 55 + 10 log
(P) dB, whichever is the lesser attenuation.

Procedures: The Emission mask were measured conducted using a spectrum analyzer at low, mid, and hi channels.

Note: Below are spectrum analyzer parameters setting for emission mask testing.

RBW: 300 KHz
VBW: 30 KHz
Detector: Average power detector
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5.5 Spurious Emissions at Antenna Terminals

1. Conducted Measurement
EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi

Standard Requirement: 47 CFR §90.210
The power spectral density of the emissions must be attenuated below the output power of the transmitter as follows:

On any frequency removed from the assigned frequency between above 150% of the authorized bandwidth: 50 dB or 55 + 10 log (P)
dB, whichever is the lesser attenuation.

Procedures: The spurious emission at antenna terminals measurement was taken conducted using a spectrum analyzer.

Refer to the attached plots.




SIEMIC, INC.

Bcosseny ghobal marksts

. RF Test Report of Solectek Corp
" 'Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0

Serial#

SL10032601-SOL-001rev 2.0

Issue Date 3 May 2010

Page

42 of 98
www.siemic.com

Operating channel bandwidth: 10MHz

Chain 1

Low Channel

Amplitude {(dBm)
i
=

'?U T T T T T T T
30 5030 10030 15030 20030 25030 30030 35030
Frequency (MHz)
Mid Channel
10
0

Amplitude {(dBm)
2
=

30 5030

10030

15030 20030 25030 30030 35030

Frequency (MHz)




SIEMIC, INC.
Ll bl markats
Serial#  SL10032601-SOL-001rev 2.0
Issue Date 3 May 2010
Page 43 of 98
www.siemic.com

'ﬁtle: '.RF Test Report of Solectek Corp
I "Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0

High Channel

10
0
E 10
@
= -20
-]
E -30
= 40
.E -A0 W
-60
_TU T T T T T T T
a0 5030 10030 15030 20030 25030 30030 35030
Frequency (MHz)
Chain 2
Low Channel
10
0
T -10
3 -2
4 -2
2
= -4
E
< -50
i W
-T0 4 T T T T T T T
30 5030 10030 15030 20030 25030 30030 35030
Frequency (MH z}




SIEMIC, INC.

Bcosseny ghobal marksts
Serial# SL10032601-SOL-001rev 2.0

. RF Test Report of Solectek Corp Issue Date 3 May 2010
" 'Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0 s s

www.siemic.com

Mid Channel

Amplitude {(dBm)
)
=

30 5030 10030 15030 20030 25030 30030 35030
Frequency (MHz)

High Channel

Amplitude (dBm)
)
=

_?U T T T T T T T
30 5030 10030 15030 20030 25030 30030 35030

Frequency (MHz)




. RF Test Report of Solectek Corp
" 'Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0 Page 450198

SIEMIC, INC.

Beoeseng global markwds
Serial#  SL10032601-SOL-001rev 2.0
Issue Date 3 May 2010

www.siemic.com

operating channel bandwidth: 20MHz

Chain 1

Low Channel
0
-10
E 20
=
o -30
-
£ 40
(=9
z W
=y
-60
_TU T T T T T T T
a0 5030 10030 15030 20030 25030 30030 35030 40030
Frequency (MHz)
Mid Channel
10
0
E 10
o
= 20
€
E -30
E._—AU
o -2l W
-60
_TU T T T T T T T
a0 5030 10030 15030 20030 25030 30030 35030
Frequency (MHz)




SIEMIC, INC.

Beoeseng global markwds

Serial#  SL10032601-SOL-001rev 2.0

RN o ! Soectek Com lssue Date 3 May 2010
: P 46 0f 98
FCC 90Y 2009 & RSS 111 Issue 3.0 ags °

www.siemic.com

High Channel
0
-10
E 20
=
@ -30
-
£ 40
-9
E 50 W
=
60
'TU T T T T T T T
30 5030 10030 15030 20030 25030 30030 35030
Frequency (MHz)




Chain 2

SIEMIC, INC.

Bcosseny ghobal marksts
Serial# SL10032601-SOL-001rev 2.0

"“RF Test Report of Solectek Corp Issue Date 3 May 2010
" 'Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0 P s

www.siemic.com

Low Channel

Amplitude {(dBm)
o
=

_TU T T T T T T T
30 5030 10030 15030 20030 25030 30030 35030

Frequency (MHz)

Mid Channel

Amplitude (dBm)
o
=

_TU T T T T T T T
30 5030 10030 15030 20030 25030 30030 35030

Frequency (MHz)




SIEMIC, INC.

Beoeseng ghobial

Mirbids

Title: ' '.RF Test Report of Solectek Corp
1 Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0

Serial#  SL10032601-SOL-001rev 2.0
Issue Date 3 May 2010
Page 48 of 98

www.siemic.com

Amplitude {(dBm)

High Channel

5030

10030

15030 20030 25030 30030 35030

Frequency({Mhz)




SIEMIC, INC

Beoeseng global markwds

£ Serial#  SL10032601-SOL-001rev 2.0
Title:

RF Test Report of Solectek Corp
Model : SkyWay XL49
FCC 90Y 2009 & RSS 111 Issue 3.0

Issue Date 3 May 2010
Page 49 of 98
www.siemic.com

5.6 Peak Excursion Ratio

Conducted Measurement

1. EUT was set for mid channel.
The spectrum analyzer was connected to the antenna terminal.
Conducted Emissions Measurement Uncertainty

9 All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : April 11 & 17 2010
Tested By : Choon Sian Ooi

Standard Requirement: 47 CFR §90.1215

The ratio of the peak excursion of the modulation envelope (measured using a peak hold function) to the maximum conducted output
power shall not exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth whichever is less.

Procedures: The peak excursion was measured conducted using a spectrum analyzer mid channels.

Test Result: Pass
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5.7 Field Strength of spurious, Radiation (Transmitter)

1. Radiated Measurement
EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 1GHz & 1GHz above ( 3m & 10m) is +/-6dB.

3 Environmental Conditions Temperature 23°C - 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi

Standard Requirement : 47 CFR §90.210

On any frequency removed from the assigned frequency between above 150% of the authorized bandwidth: 50 dB or 55 + 10 log (P)
dB, whichever is the lesser attenuation.

Procedures: ANSI/TIA/EIA 603 Clause 3.2.12

Test Result: Pass
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Below 1GHz
Frequency(MHz) Azimuth Antenna Polarity H:i';ft"(';;) (Eg:‘) EEPBL"?)““ M(a(lirg)m
116.85 8.00 H 228.00 -49.31 -25.7 -23.61
7519 153.00 H 308.00 -55.98 25.7 -81.68
120.31 165.00 H 263.00 -52.93 25.7 -78.63
87.58 311.00 H 391.00 -57.19 25.7 -82.89
92.84 20.00 v 391.00 -55.08 25.7 -80.78
107.26 24.00 \ 391.00 -57.87 25.7 -83.57
Above 1GHz
Channel Bandwidth 10MHz
Low Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cableloss | Amplifier ERP
GHz (dBuV/m) | Degree | Meter | H/V (dB) (dB) (dB) (dBm) Limit (dBm) Margin | Comments
9.89 62.6 285 1.5 v 389 10.26 32.32 -32.7 253 -74 Peak
9.89 58.6 253 1.5 h 38.9 10.26 32.32 -36.7 253 114 Peak
Mid Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cableloss | Amplifier ERP
GHz (dBuV/m) | Degree | Meter | H/V (dB) (dB) (dB) (dBm) Limit (dBm) Margin | Comments
9.93 61.32 115 1.1 v 389 10.26 32.32 -33.98 253 -8.68 Peak
9.93 59.65 235 1.7 h 38.9 10.26 32.32 -35.65 253 -10.35 Peak
High Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier ERP
GHz (dBuV/m) | Degree | Meter | H/V (dB) (dB) (dB) (dBm) Limit (dBm) Margin | Comments
9.97 60.98 115 1.1 v 38.9 10.26 32.32 -34.32 253 -9.02 Peak
9.97 60.19 235 1.7 h 389 10.26 32.32 -35.11 253 -9.81 Peak

Above 1GHz
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Channel Bandwidth 20MHz

Low Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier ERP
GHz (dBuV/m) | Degree | Meter | H/V (dB) (dB) (dB) (dBm) Limit (dBm) Margin | Comments
9.9 59.98 285 1.5 v 38.9 10.26 32.32 -35.32 -25.00 -10.32 Peak
9.9 59.37 253 15 h 38.9 10.26 32.32 -35.93 -25.00 -10.93 Peak
Mid Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier ERP
GHz (dBuV/m) | Degree | Meter | H/V (dB) (dB) (dB) (dBm) Limit (dBm) Margin | Comments
9.93 61.19 271 1 v 38.9 10.26 32.32 -34.11 -25.00 9.1 Peak
9.93 60.97 159 1 h 38.9 10.26 32.32 -34.33 -25.00 -9.33 Peak
High Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Amplifier ERP
GHz (dBuV/m) | Degree | Meter | H/V (dB) (dB) (dB) (dBm) Limit (dBm) Margin | Comments
9.96 62.08 115 1.1 v 38.9 10.26 32.32 -33.22 -25.00 -8.22 Peak
9.96 614 235 1.7 h 389 10.26 32.32 -33.9 -25.00 8.9 Peak
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5.8 Receiver Spurious Emission

Radiated Measurement
1. EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

2 confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 1GHz & 1GHz above ( 3m & 10m) is +/-6dB.
3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi

Standard Requirement: RSS-111, RSS-GEN Section 6

Procedures: The EUT was set to transmit at the highest output power. The EUT was set to transmit at mid channel. Note that setting
the channel other than mid, the spurious emissions are the same.

Test Result: Pass

Final Field o .
equency(MHz) Azimuth Antenna Polarity Hi\igﬁtn(::n) at;ir‘llgl;:) ( dé‘:j’:;;:“) M(Z'g)m
75.58 47.00 v 295.00 37.15 40.00 -2.85
115.27 21.00 H 257.00 43.14 43.50 -0.36
118.32 171.00 H 391.00 38.94 43.50 -4.56
87.61 141.00 H 369.00 38.15 40.00 -1.85
92.32 131.00 H 391.00 39.56 43.50 -3.94
294.53 16.00 H 107.00 43.14 46.00 -2.86
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Peak Power Spectral Density

Conducted Measurement

TIA/EIA-603-C 2.2.19

Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

2 confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.
3 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi

Standard Requirement: 47 CFR §90.1215

(a)(1) The maximum conducted output power should not exceed:

Low power High power maximum
maximum conducted conducted output
Channel bandwidth (MHz) output power (dBm) power (dBm)
1 7 20
5 14 27
10 17 30
15 18.8 31.8
20 20 33

(2) High power devices are also limited to a peak power spectral density of 21 dBm per one MHz. High power devices using channel
bandwidths other than those listed above are permitted; however, they are limited to peak power spectral density of 21 dBm/MHz. If
transmitting antennas of directional gain greater than 9 dBi are used, both the maximum conducted output power and the peak power
spectral density should be reduced by the amount in decibels that the directional gain of the antenna exceeds 9 dBi. However, high
power point-to-point and point-to-multipoint operations (both fixed and temporary-fixed rapid deployment) may employ transmitting
antennas with directional gain up to 26 dBi without any corresponding reduction in the maximum conducted output power or spectral
density. Corresponding reduction in the maximum conducted output power and peak power spectral density should be the amount in
decibels that the directional gain of the antenna exceeds 26 dBi.

Procedures: The peak value measured in a 1MHz measurement bandwidth.
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Channel bandwidth: 10MHz

Channel Freqﬁ:;::;?:\lle) Ps?&g*:)i“ Psn(ag::;i“ 2 | Total PSD (dBm)
Low 4945 10.01 9.02 12.55
Mid 4965 9.12 9.12 1213
High 4985 9.05 8.76 11.92
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Channel Bandwidth: 10MHz

Chain 1
Low Channel
REW 1 MHZ RF AtEC 30 dB
Ref Lwvl VBW 1 MHZ
20 dBm SWT 5 ms Unit dBm
20
10
0
-10
1MAX 1MA
20 { L
_ 3o L Y .| -
-40
-50
-60
-70
-80
Center 4.945 GHz 2.5 MHz/ Span 25 MHz
Mid Channel
RBW 1 MHEZ RF ALt 30 dB
Ref Lwvl VEW 1 MEZ
z0 dBm SWT 5 ms Unit dBm
z0
10
0
-10
1MAX 1MA
-20
_30 WY
-40
-50
-60
-70
-80
Center 4.565 GHzZ 2.5 MHEZ/ Span 25 MHZ

High Channel
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RBW 1 MHEZ RF ALt 30 dB
Ref Lwvl VEW 1 MEZ
z0 dBm SWT 5 ms Unit dBm
z0
10
0
-10
1MAX 1MA
-z0
_z0 1ny
—a0 iR
-50
-60
=70
-80
Center 4.585 GHzZ 2.5 MHEZ/ Span 25 MHZ
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RF Att 30 dB

Unit dBm

10

-10

1MRX

-20

1MA

—30 Jullyl |

-40

-50

—&0

—-80

Center 4.9545 GHz

® Ref Lwvl

20 dBm
20

2.5 MHzZ/

RBW
VBW
SWT

1 MHZ
1 MHZ

5 ms

Span 25 MHZz

RF ALt 30 dB

Unit dBm

10

-10

1MAX

—-20

1MA

~30 i f )y

—40

-50

-60

=70

—-80

Center d4.965 GHz

2.5 MHzZ/

Span 25 MHz
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RBW 1 MHEZ RF ALt 30 dB
Ref Lwvl VEW 1 MEZ
z0 dBm SWT 5 ms Unit dBm
20
10
0
-10
1MAX
-20
-30
—aofl— L A |
-50
-60
=70
—-80
Center 4.985 GHz 2.5 MHz/ Span 25 MHzZ

1MA




SIEM!_C, INC.

| roartas

Itle: RF Test Report of Solectek Corp
Model : SkyWay XL49

WMo ' Fec 9oy 2008

&RSS 111 Issue 3.0

Serial#  SL10032601-SOL-001rev 2.0

Issue Date 3 May 2010
Page 67 of 98

www.siemic.com

Channel bandwidth: 20MHz

Channel Channel Chaqnel Power- Char.mel Power Total Power
Frequency (MHz) Chain 1 (dBm) Chain 2 (dBm) (dBm)
Low 4950 9.19 9.59 12.40
Mid 4965 9.29 8.69 12.01
High 4980 9.37 9.09 12.24

Refer to the attached plots

Channel Bandwidth: 20MHz

yaY)

fe d
— olanr 1
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Low Channel
RBW 1 MHEZ RF ALt 30 dB
Ref Lwvl VEW 1 MEZ
z0 dBm SWT 5 ms Unit dBm
z0
10
0
-10
1MAX 1MA
-20
_z0 ar UL |
-40
-50
-60
=70
-80
Center 4.9%5 GHz 5 MHzZ/ Span 50 MHz
Mid Channel
RBW 1 MHEZ RF ALt 30 dB
Ref Lwvl VEW 1 MEZ
z0 dBm SWT 5 ms Unit dBm
z0
10
0
-10
1MAX 1MA
-20
_30 us
_a0 N
-50
-60
-70
-80
Center 4.565 GHzZ 5 MHZ/ Span 50 MHZ

High Channel
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RF Att 30 dB

Unit

dBm

10

-10

1MRX

-20

1MA

—-30

-50

—&0

—-80

Center 4.98 GHz

5 MHZ/

Span 50 MHzZ
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RBW 1 MHEZ RF ALt 30 dB
Ref Lwvl VEW 1 MEZ
z0 dBm SWT 5 ms Unit dBm
z0
10
0
-10
1MAX 1MA
-20
—30 Al
-40
-50
-&0
-70
-80
Center 4.95 GHz 5 MHz/ Span 50 MHZz
REW 1 MHZ RF AtEC 30 dB
Ref Lwvl VBW 1 MHZ
20 dBm SWT 5 ms Unit dBm
20
10
0
-10
1MAX 1MA
-20
-30
_a0 o
-50
-60
-70
-80
Center 4.9565 GHz 5 MHzZ/ Span 50 MHz
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30 dB

dBm

10

-10

1MRX

-20

—-30

—50|—t

—&0

—-80

Center 4.98 GHz

5 MHZ/

Span 50 MHzZ

1MA
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5.10 Frequency Stability

Conducted Measurement

1. EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.
2 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
Conducted Emissions Measurement Uncertainty
3 All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a

confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

Test Date : April 11 & 17 2010

Tested By : Choon Sian Ooi

Requirement(s): 47 CFR §90.213

Procedures: The 99% bandwidths was measured conducted using a spectrum analyzer at low, mid, and hi channels.
POWR;aSCl;ppw Te(TgiirS;l;re Frequency (MHz) Deviation (ppm)

115 65 4965.388 48334825
115 60 4965.385 4.229297188
115 55 4965.383 3.826506979
115 50 4965.379 3.020926563
115 40 4965.375 2.215346146
115 30 4965.373 1.812555937
115 20 4965.364 REF

115 10 4965.362 -0.402790208
115 0 4965.354 -2.013951042
115 -10 4965.357 -1.409765729
115 -20 4965.352 -2.41674125
115 -30 4965.348 -3.222321667
115 -40 4965.347 -3.423716771
115 20 4965.362 -0.402790208
115 20 4965.361 -0.604185312
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Model Calibration Due
AC Conducted Emissions
R&S EMI Test Receiver ESIB40 04/25/2010
R&S LISN ESH2-75 04/24/2010
CHASE LISN MN2050B 04/24/2010
Radiated Emissions

Spectrum Analyzer 8564E 04/26/2010
EMI Receiver ESIB 40 04/25/2010
R&S LISN ESH2-75 04/24/2010
CHASE LISN MN2050B 04/24/2010
Antenna(1 ~18GHz) 3115 04/01/2011
Antenna (30MHz~2GHz) JB1 04/01/2011
Chamber 3m 04/18/2011
Pre-Amplifier(1 ~ 26GHz) 8449 04/24/2010
Horn Antenna (18~40GHz) AH-840 03/19/2011

Microwave Pre-Amp (18~40GHz)

R&S EMI Receiver

PA-840

ESIB 40

03/19/2011

04/25/2010

TestEquity Environment Chamber

1007H

01/24/2011

RF Signal Generator HP8656 04/25/2011
RF Signal analyzer HP8920A 01/24/2011
Oscilloscope - 04/25/2010

Note: * - Functional Verification
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| Annex A.i. ~ CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q/50pH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4. All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using an
EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both Quasi-
peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBptV

Therefore, Q-P margin =47.96 —40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from the
EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m X
0.8m high, non-metallic table.

The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on the
tumntable.

The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment boundary.

Ant. Tower 1-4m
Variable
3m
EUT& e > /
Support Units
—(:)—E ]
/Turn Table
S0 memem
= T

Ground Plane

Test Receiver
\ |
[ |
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above 1
GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the

highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range from
0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum analyzer. Vary

the antenna position again and record the highest value as a final reading.
5. Repeat step 4 until all frequencies need to be measured was complete.
6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note:
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment

EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description : Cable Description
(Including Brand Name) L CEE B el e (List Length, Type & Purpose)
Serial Cable , <1 meter
From PC Laptop to EUT

PC Laptop / DELL Latitude DS520
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Block Configuration Diagram for Radiated Emission

LISN 2, 120V 120V 66Hz;
60Hz Power Input

LISN 1

EUT

<«—Wooden table, 150cm above
ground plane
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Block Configuration Diagram for Conducted Emission

N/A
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.
Test Description Of Operation

Emissions The radio was set to constant transmitting mode in order to simulate worst case.
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SIEMIC INC
2206 Ringwood Ave,
San Jose, CA 95131
MMr. Snell Leong (Authonized Fepresentative]  Phone: 408 526 1188
WWW._SLETINE . COIT

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAB)
Walid to: September 30, 2010 Certificate Number: 274202
In recognition of the successful completion of the AL A Certification Body Accreditation Program
evaluation, inclinding the UT5 Federal Commumnications Comunission (FOC), Industry Canada (10 amd

Singapore (IDA) requirerents for the indicated rvpes of product certifications, accreditation is granted o
this orgamization o perferm the following product certification scheimes:

Econoimy Soope

Federal Communication Commission - (FOC

Unlicensed Radio Frequency Devices Al A2 AL A4
Licensed Radie Frequency Devices El. B2 B3, B4
Telephone Terminal Equipmeint C

*Pleare refer to FOU TOE Program Roles and Respensibiliffes, vid, released Felvumry T4, 2008 detmiling scopes
rofer and respansilifines, hope S e gaviperpaFOC- Chearen TCR- Progrmg, paf

Industry Canada - (1)

Radio All BEadio Standards Specifications (RS5) in Category I
Equipment Standards List Radio

tPlease pefer fo Tdisiy Comada (R0 wabsite af bigeAeaa e g eodadedifedus-go b rsfanh sl 347e difml

DA - Singapore

Ling Termmunal Equipnient All Techmical Specifications for Line Terininal
Equipment — Table 1 of IDA MEA Recognition
Scheme: 2008, Aunex 2

Eadio-Conmunmication Equpinent All Technical Specifications for Radio-Comuminicarion

Equipment — Table 2 of IDA MEA Recognition
Scheme: 2008, Annex 2

P Please vefer fo Mfe-Comimicaion Developieir Aoty (DA Sivgapore websifa af
o mew Ide gon seddor/ Policdes Pa 2 fand Be 2 GReelaiian Poldicies awad Reguiaiion Levail 2200806001 457 TEARA
RaeSebeivie, i,

(AZLA Cert, Wo, 2742027 01091 Page 1 of 1
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FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Ouakland Mills Rosd
Columbia, MD 21046

[ cember 20, 20417

Regstraton Number: 783147
SIEMIC Laboratones
2206 Ringwood Avenue,
San Jose, CA 95131

Attention: Leslie Bai

Re: Measurement facility located at San Jose
3 & 10 meter site
Draie of Renewal: December 20, 2007

Diear Sir or Madam

Your request for renewal of the registration of the subject measurement facility has been received. The information
submitted has been placed i your file and the registration has been renewed. The name of vour organizacion will
remain on the list of facilites whose measurement data will be accepred in conjunction with applications for
Cenification under Pares 15 or 13 of the Commizsions Rules, Please note thar the file must e updated for any
changes made w the facility and the registration must be renewed at least every three yvears,

Measurement facilities that have indicated that they are available o the public o perform measisment semvices an
a fee basis may be found on the FOC website www feepov under E-Filing, OET Equipment Authorization

Electronie Filing, Test Firms,

Simcerely,

Phyllis Parrish
In<dustry Analyst
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March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Ban:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (1C),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MIRA), Your laboratory is now designated to act asa
Conformity Assessment Body (CAB) under Appendix B, Phase 1 Procedures, of the APEC Tel
MEA. The pertinent information about your laboratory’s designation is as follows:

CAB Mame: SIEMIC, Ine.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
ldentification Mo US0D160

Recognized Scope:  CS5-03 Part [, [T, ¥V, VI, VII and VIII

You may submit test data to 1C to verify that the eguipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements,

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 973-5521 or ramona.saari@nistgov if you have any questions.

Sincerely,

Pon) Z Hbot

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: CAB Program Manager

NIST
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Moy 23w, 2008 (LR FILE: 464054542
Submigson Mo; | 26470

Seermic feo.

2200 Ringwood Ave,

Son Fese CA 95131

Lt

Attt | eslse Han
Drear SirModame

The Burcan has pecenved vour applention for the registralsen | resewal of o 3/10m OATS. Be
nifvised that the infonmation reverved was sutisfactory (o Industry Cansda. The Tollowing numberis)
5 pow mssecisted W0 the sitels) for which registmtion * renewnl was sought (48424-1% Please
reference the appropmate site munsher 0 the body of fest repons contuming  measursmenls
prerfiamied on the =ile, In addition, plesse be infommed thal the HBaram is now wtilizing o new sjite
numbering scheme in oeder o samplily e electrome ling process. Our gonl i o oredues the
mirmber of sooon dary eodes associated oone parbsilar comgany. The llowing changes hiove been
e to you pevopd,

= Yomr primary code g 4842
= | e connpany mamber assoceted o the spes) located ot ibe above sildress 15 48424

- Thee table bedow s o stmmmary of the changes made to be igus s regstration mambse s

New Sife Chhsndeie Site Dieseriptbon of Sie Expiry Drte
Suniher Sumiber {YYYY-MM-DD
1R42A-] 4842-1 S Uhambrer 201 0-05-23

Furhermore, 10 obiau or genew: a imgque sie pamber, e applicam shall demenswate that the s
s been acoredited to ANSL CH3.4-2003 or lober. A scope of accreditalson indicating the
pecredsintion by g recopmzed asccreditation bogy 1o ANS] O63 4-2003 shall e sccepled. Plense
mdicate in o letler the previows assigned ssle niunber if |1|.1]'l||.n.'lh||.! wid the Iy of sale [exnmple: 3
meter TS o 3 mseter chiumbeer), 1he test Bscility s ot sceredited to ANS]O63 4-2003 or later,
thie dest fucalivy shall sisbart test data demomstraing Dl complance with the AMNS] standand. The
Barenu will evaluate the Oling o determine if recognition shall be gmpied

The eyuency for re-valeltion of the test sale and the mfonmation tat s regamed e be Gled or
retwiied by the festing party shall comply witl ibe regquirements establsbed by the sceredifing
organization. However, in oll epses, (et site re-validation shall ocenr on an intersal not 1o exceed
twor years, There 1s no fee o form ssocinted with an OATS fling. DATS submassiins ore
enculiraged s be subaiived electrmmcally fo the Bunesn using the Bdlowimg URL,

hibip Vstrateps e pe cndepic ' intemetineeh-lhsd ns Pendly S 2e uml

11 yoar hawe sy gueshions, v may contact the Burenn by e=mnil at centil
PMlemse relerence onr file and submission number above for nll umu:qmndcn:c

Wonies saneenely,

Papdx

¢ Mevmunmemr Spooaka
ienimm il Faginesting Blueesu
| Crrbmg v Peichng 54
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SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Dakland Mills Road
Columbia, MDD 21046
August 28, 2008
Siemic Labaratories
2206 Ringwood Ave.,
San Jose, CA 95131
Adtention: Lasshie Bai
. Re Accroditation of Siemic Labopoeies
Dezignation Mumber: TIS1 109
T'est Firm Rogistration #: 540830
Dear Sir or Madam:

Wi have been notified by American Association for Laboratory Accreditation thal Siemic Laboratories has heen
accredited as a Conformity Aszessment Body (CAB).

Al this time Siemic Laboratories is hereby desipnated t perform compliance testing on equipment subject o
Declaration OF Confocmity (DOC) and Cepubeation under Parts 15 aod 18 of the Commission’s Rules,

This desigmation will expire upon espiration of (he sccreditation or notificaion of withdrawal of designation.

Sincerely,

G-EET{-]}%‘TE i ﬁ’iﬁ:"/y/

Georpe Tannahill
Elecironics Engincer
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SIEMIC ACREDITATION DETAILS:
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&
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ety Gaithersburg, Maryland 20833-
TiLS

November 20, 2008

Mr, Leslie Bai

SIEMIC, Inc.

2206 Rinpwood Avenue
San Jose, CA 95131

Dear Mr, Bai:

NIST is pleased to imform you that yvour laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arangement (APEC Tel MEA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase T Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory's designation is as follows:

Recogmzed Scope:

CAB MName: Stemic, Inc.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification Mo LIS0 160

EMC: ASMNZS 4251,1 (until 531/2009), ASMNZS 4251.2 (until 5/31/2009),

ASMNZS CISPR 11, AS/NZS CISPR 14,1, AS/NZS CISPR 22, AS/NZS
G1000.6.3, ASMNES G1000.6.4

Radiocommunications: AS/MNZS 4281, ASMNES 4268, AS/NES 4280.1, ASNIS
42802, ASMNLS 4205, AS/NES 4582, ASMNES 4583, AS/NZS 4769.1, ASNIS
47692, AS/NZS 4770, ASMNZS 4771

Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF 5004:08,
ASMACIF 8006:01, AS/ACIF 3016:01, AS/ACIF 3031:01, AS/ACIF 5038:01,
ASSACIF S040:01, AS/ACIF 3041:05, AS/ACIF S043.2:06, AS/NZS 609501

You may submit test data to ACMA to verify that the equipment 1o be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements,
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra, Please contact Ms. Ramona

Saar, at (301) 975-5521 or ramona.saangnisteoy if you have questions.
Sincerely,

a ?4—"
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

[HeH Snell Leong, S1emic, Inc.; Ramona Saar, NIST

NIST
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October 1, 2008

Mr. Leslic Bal

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Radio Research
Agency (REA) Korea Communications Commission (KCC) under the Asia Pacific Economic
Cooperation for Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel
~ MRA) Yourlaboratory is now designated (o act as a Conformity Assessmenl Body (CAB) under
Appendix B, Phase T Procedures, of the APEC Tel MRA. The pertinent information about your
laboratory®s designation is as follows:

CAB Name: SIEMIC, Inc.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
ldentification No.:  USO160 ;
Recognized Scope:  EMI: KCC Motice 2008-39, REL Notice 2008-3: CA Procedures for EMI
KMN22: Test Method for EMI
EMS: K.CC Notice 2008-38, RRL Notice 2008-4: CA Procedures for EMS
EN24, KN-61000-4-2, -4-3, -4-4, -4-5, -4-6, -4-8, -4-11; Test Method for EMS
Wireless: RRL Notice 2008-26, RRL Notice 2008-2, RREL Notice 2008-10,
REL Notice 2007-49, REL Notice 2007-20, RRL Notice 2007-21,
ERI. Notice 2007-80, RRL Notice 2004-68
Wired: President Notice 20664, RRL Notice 2007-30,
RRL Notice 2008-7 with attachments 1, 3, 5, 6
President Notice 20664, RRL Notice 2008-7 with attachment 4

You may submit test data to RRA/KCC to verify that the equipment to be imported into Korea
satisfies the applicable requirements. The designation of your organization will remain in force as
- long as its-accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website al hitp:/ts.nist pov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona. saar(@nist.gov.
Sincerely,

lons) 7o A

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Ramona Saar ler
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3 - UNITED STATES DEFARTMENT OF COMMERCE
[ r. Platminal lmatitute of Brnsdards and Techeaology

e T Datharmmlning, Ml 20385

Ay 3. 2LHHs

S, Leslis Bai

SIEMEC Labarafories
200 Fimpvwood Avenug
Sam Joep, U4 93131

Digar 5Ar. Hak!

| mm pleased o inform youw ikat your Tnborasory hos been cecognizesd by the Chirese Toipesis
Baarean of Stamdands, Metrobogy, and Inspecticn (BSM 1) under the Asia Pacific Economic
Coopemtivn [APECH Mutunl Recopniton Armmmgement (MEA), Vour labombary 15 mew
designated wo ool 28 o Confomnily Asesament Body (CAB) under Appendic B, Phase 1
Procedures, of the APEC Tel MEA. You may submit jesz daca o BSMI 4o verify that the
exquipoment o be imported indo Chinese Tarpei sulssfies the applicabile requirements, The
desgnation of your organization will remain in force as leng s s socreditstbon o 1l
diesiprasd soope remmalng valld snd comply with the desigaation requirensents. The- peatine
desigpation mfcomobion B as follows

- BEMT number SLAIN-E-T130H (Bus be applied to the rest repores)
- LIS ldentification Mo LIS LR

- mpope al Lesignnikarn: AN 15430

= Autharized Signalory M, Leslie Hal

b numees of &l recopmized CABs will be poztad on the WIST website ot hitpoiis mslgowimr
It you have any questions. phease contact Me. Dhil lBom st 301 -973-5521. We appreciale yous
cominned interest in our imermanonnl condormity pssessment pelavines.
Sincerely,
= B — ]
; e _'_'____.-""‘_"_"qdf_,.-ﬂ-l:—-_—
——
ﬁ-ﬁ.’—q,.-e‘ll " il
[l F. Aldermmon
Groap Leader, Sandards Coonbination and Uondormidty Lroap

£y Japimidar Talilkon

NIST
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SIEMIC ACREDITATION DETAILS:

f UMITED STATES DEPARTMENT OF COMMERCE
-." Matienal insvituts of Standards and Technology
m.',ﬁp Gathershurg, Mardnnd 208EEE

Movember 25, 2008

Mr. LeslicBai
SIEMIC, Ine.

2206 Ringwood Avenug
Ham Joae, A Y5111

Dlenr Bz, Bai:

MIST is pleased 1o mferm vou that your laboratery has besn recogrized by the Matiapsl
Clommunications Commission (WCC) for the requested scope exparsion under the Asin Pacific
Fpenomic Cooperstion for Telecommuanications Equipment Muhml Becognition Armmgemend
{AFEC Tel MBEA) Your laboratory s desiznated o s as a Conformbly Assessenent Body (CAH)
under Appendiz B, Phase [ Procedures, of the AFEC Tel MEA. The pertinent informaticn aboat
yorar labaratary's desipnation i a5 fallows:

CAR Mame: SIEMIC, e

Physical Location: 2206 Ringwood Avenoe, San Jose, CA 95131
ldentitication Mo.:  USP160

Curreni Scope: L2

Adddtional Scopec PSTME, ATSLOT, TOO00Z, [S6100 and CNE 14336

Y ou magy suhmit test datn 10 WOC fo werify thas the equipment 10 be imported into Chine sutisfies the
applicable requirements. - The designation of your esganizaton will remoin in foree as bong as s
scpreditation for the designated scope remulns valkd and comply with the designation requiremenss.

Recognized CARs gre listed oo the NIST website ot hitp:fis.nist gov/mea. [F you haive sny quoestions
phease cortact Ramona Sast ar (301) 975-5521 of mmona. aaniinist gov.

Llmoeraly,

j’.-...--..;’. i = m-i'!'—"—"
Diavid F. Alderman
Ciroup Leader, Standards Coordination and Conformity Group
Standards Services Division
Enelosare

of: Ramong Sasr

NIST
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gy ¥
December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Drear Mr. Bai:

NIST s pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your labaratory's
designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

[dentification Mo.s  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 101 5, 1016, 1020, 1022, 1024,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HEKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of vour arganization will remain in force
as long as its acereditation for the designated scope remains valid and comply with the
designation requirements,

Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

D "I Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Ramona Saar NH
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T UMITED ETATES DEPARTMENT OF COMMERGE

'-.| A Natianal inscicute of Standards and Technology
;a"----:cl..;..v’71 Eathershury, berdand 20895

Movember 20, 2008

M. Leslie Bai

SIEME, Inc.

2206 Ringwond Avenue
Sam Jos=, CA 95031

Digar bfr, Bai:

WIST ie plessed to inferm you that your laboratory has been recognized by the Amstralian
Communications and Medin Authority (ACMA) under the Asia Pacific Economic Coopemtion for
Telecoammumisations Equigment Mutoal Recognition Ammangement {APEC Tel MEA). Your keboratory is
0w dAgnated b act as a L'uul'l:rmuh- Aszessment Body (CABR) under Appendix B, Phase [ Procodures,
of the APED Tel MRA. The periment inlarmation about your laboratery”s designation & as follows

CAB Mame: Seerrng, Tnc.

Fhysical Location: 205 Binpwond Averme, San Joss, Ca 95131

Klentification Mo.: LIa01e0

Recognized Scope: EMC: ASMES 425101 (unbil 572120080, ASMES 4251.2 (usti] 573 1/2004,
ASMIS CISPR 11, ASNZS CISPR 141, ASMES CISPR 22, ASNZS
G163, ASMES G1000.0.4
Redipcommunicaiion: ASTES 4281, ASNEIS 4768, ASMNES 42801, ASNZS
ATR02, ARMEE A5, ARNES 4582 ARMES 581, ASMNES 47691, ASMNZS
A4T6% 2, ASMIE AT, ARTNIS 477
Telecommunscations: ASUACTF 3002:05, ASIACIF S000:06, ASACTE S004:00,
ARACTF 2006:01, ASJACIF 8016:01, ASSACIF 5021101, ASACTF 503801,
ARARCTF 5040:00, AS/ACTF 53040105, ASTACIF S045 206, ASNZS G06940, 1

You may sushmid test datn o ACMA to verify that the equipment to be imporied into Ausstralia saisfies
the applicable requirements, The designntion of vour crganization will remain in force as lomg as 115
acereditation for the designated ecope remming valid and comgply with the despration reguimements
Recogmized CABa are lisssd on the NIST weheite o binp: Ot miegov'msa. Flease conlact Ms. Ramona

saar, an (301 ) 9755521 or o saariinesl pod if you have questions
smcensly,

ﬁyw;_,f gl
[avid F. Alderman
Group Lenider, Standards Coordinatson and Comfarminy Group
Standands Servicss Divigion

Erss o iz

el Snell Leomy, Siemec, Inc; Bamona Saar, NIST NH
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NATA

AV 4

Leslee Bai

SEMIC. o

2204 Riageacad & Hesriber 4. 2008
Sam jooa, CAQEIN i

Under Australian govenumesmt legislabion. the Australbian Conrmuoucntzons and Media Asthenty
{ACWA ha determunesd the Nobonal Associnhon of Teskmg Asrthonties, Australia (MATA as
s aeerechiraniog by a5 et Sectioay HH1) of the Teleroemuumuemioss Act 1997 (Cth) Porsuant
1o Section 20602 of the Telscommmmicateons Act 1997 (Cth). T am pleassd to advise thar your
lnbormtory has been d=termined as 2 Becopussd Testime Aushonity (RTA]

Thes determumation hiss been nsade oo the tases of your aceredtamon by ATLA accreditation no
2742 41 and the Muemial Recogminon Agreement betwes=n MATA md AZT A 1 15 effechve from
11 Faly 2008, RTA siwtus applies anly to the followmg stemdards and 35 contmgent apen theu
oo ineinauon i v boraney's siipe af secreditarion

ASACKF 5002, ASTACTF S00%, ASACTF 5004,
ASACTF S04, ASACTE 5016, AS/ACTF =031,
ASACKF 5028, ASACTF 504] amd

ASAUHEF 53,2

As an BTA, vour Inbecatoey e the following oblighions:

1. = lsbaratory shall continue bo meet all af the accreditedion codenia of A2LA

2 the auttiotised fepresenrative of the Iabaratony shall nedify MATA of changes fi the staff of
aperanipts of e labsoranory wheel would affect fls perfornmnuee of he rests for wikch fls
Inbarmtory bas bean delermiced

3 eoiplaiies of squgiieir shall be repooted ot pepaits beaniisg e ATLA lopendorseine

Current mformabion oo the Ausiralinn Commuracations and Media Authorty and regalseoy
regurements for ielecomemmeentuons products within Australia can be abtamsd from the
ACMANS weh-sil2 b “[IEp W A cipE) ot #1°  Flsther aEormateom atrowt THATA may be
gnined by vimbmg Vit wownw nain.asn o

Fl=ase pote that A5 ACTE 040 and Mew Zealaed standards do et form part of the RTA scheme

Yo RTA lssteng wall appsar o the NATA websqe shorly

Kind Regnrds

Chees Mogtom,

Sengar Scieptific CHficer

Mlemurement Science and Technelopy

Hational Assecution of Testing Awlsdmes (NATAS
71-73 Flemngton Foad

Heth Melbotime - Ve 30E]

Anseralis

Pl =61 39329 1633 Fx: =61 29326 5148

E-Mail: Clmstapher Mortos Foat aman

Isiteried: o asds sq o
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CERTIFICATE

Company: SIEMIC Inc.
<Member No. 3081 >

Facility: SIEMIC Inc.
(Radiation 3 meter site)

Location of Facility:
2206 Ringwood Avenue, San Jose, CA 95131 USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: June 12, 2009
This Certificate is valid until September 30, 2010
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CERTIFICATE

Company: SIEMIC Inec.
<Member No. 3081 >

Facility: SIEMIC Ine.
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Avenue, San Jose, CA 95131 USA

This is to certily that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: June 12, 2009
This Certificate is valid until September 30, 2010
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CERTIFICATE

Company: SIEMIC Inc.
<Member No. 3081 >

Facility: SIEMIC Inc.

(Telecominication Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Avenue, San Jose, CA 95131 USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1597
Date of Registration' June 12, 2009
This Certificate is valid until September 30, 2010

VOCI Coungil




